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Maximum (Peak) Output Power

Test Result
2.4GHz Band (CDD mode)
Conducted EIRP EIRP
Peak Conducted Power DG Power

Mod. | Bat | RU I rslcn | Frea. Power (dBm) Limit (dBi) S Limit Pass

Rate |Config (MHz) (dBm) (dBm) (dBm) [Fail

Ant4 | Ant5 | SUM |Ant 4]Ant 5[Ant 4|Ant 5[ Ant 4[ Ant 5| Ant 4] Ant 5
11b |1Mbps 2 1 | 2412 |114.82(15.06 [ 17.95 30.00 5.05 23.00 36.00 Pass
11b |1Mbps 2 6 | 2437 [14.90]16.01|18.50 30.00 5.05 23.55 36.00 Pass
11b [1Mbps 2 | 11| 2462 | 13.62(14.3917.03 30.00 5.05 22.08 36.00 Pass
11g |6Mbps 2 1 | 2412 | 24.78 | 24.56 | 27.68 30.00 5.05 32.73 36.00 Pass
11g |6Mbps 2 2437 (24.92]24.92 | 27.93 30.00 5.05 32.98 36.00 Pass
11g |6Mbps 2 9 | 2452 |23.74|24.43|27.11 30.00 5.05 32.16 36.00 Pass
11g |6Mbps 2 | 10 | 2457 | 24.13 | 24.62 | 27.39 30.00 5.05 32.44 36.00 Pass
11g |6Mbps 2 | 11| 2462 | 19.43(19.68 | 22.57 30.00 5.05 27.62 36.00 Pass
HT20( MCSO 2 1 | 2412 |23.72 | 23.56 | 26.65 30.00 5.05 31.70 36.00 Pass
HT20( MCSO 2 2437 (24.25124.03|27.15 30.00 5.05 32.20 36.00 Pass
HT20| MCSO - 2 8 | 2447 |23.84|23.95]26.91 30.00 5.05 31.96 36.00 Pass
HT20( MCSO 2 9 | 2452 (23.88]24.24|27.07 30.00 5.05 32.12 36.00 Pass
HT20| MCSO 2 | 10 | 2457 | 23.44(23.92] 26.70 30.00 5.05 31.75 36.00 Pass
HT20| MCSO 2 | 11| 2462 |17.21(18.13|20.70 30.00 5.05 25.75 36.00 Pass
HT40( MCSO 2 3 | 2422 [21.96|22.12 | 25.05 30.00 5.05 30.10 36.00 Pass
HT40| MCSO 2 4 | 2427 |123.12 (22.78 | 25.96 30.00 5.05 31.01 36.00 Pass
HT40( MCSO 2 5 | 2432 (23.21]23.12|26.18 30.00 5.05 31.23 36.00 Pass
HT40( MCSO 2 6 | 2437 [24.40]24.55|27.49 30.00 5.05 32.54 36.00 Pass
HT40| MCSO 2 7 | 2442 |22.98 | 23.54 | 26.28 30.00 5.05 31.33 36.00 Pass
HT40( MCSO 2 8 | 2447 (21.82122.48|25.17 30.00 5.05 30.22 36.00 Pass
HT40| MCSO 2 9 | 2452 |21.79|22.21 | 25.02 30.00 5.05 30.07 36.00 Pass
HE20| MCSO | full 2 1 | 2412 (23.96|23.72 | 26.85 30.00 5.05 31.90 36.00 Pass
HE20[{ MCSO | 26RU | 2 1 | 2412 |17.66(18.05 | 20.87 30.00 5.05 25.92 36.00 Pass
HE20[ MCSO | 52RU | 2 1 | 2412 (18.45]17.24 | 20.90 30.00 5.05 25.95 36.00 Pass
HE20[ MCSO0 |106RU| 2 1 | 2412 |120.97(20.75 | 23.87 30.00 5.05 28.92 36.00 Pass
HE20| MCSO | full 2 6 | 2437 [24.31]24.06|27.20 30.00 5.05 32.25 36.00 Pass
HE20[ MCSO | 26RU | 2 6 | 2437 |17.62|18.66 | 21.18 30.00 5.05 26.23 36.00 Pass
HE20[{ MCSO | 52RU | 2 6 | 2437 [20.78120.87 | 23.84 30.00 5.05 28.89 36.00 Pass
HE20( MCSO0 |106RU| 2 6 | 2437 |23.49|23.11|26.31 30.00 5.05 31.36 36.00 Pass
HE20| MCSO | full 2 8 | 2447 |23.94|24.01]26.99 30.00 5.05 32.04 36.00 Pass
HE20| MCSO | full 2 9 | 2452 (23.9224.29|27.12 30.00 5.05 32.17 36.00 Pass
HE20| MCSO | full 2 | 10 | 2457 | 23.55(23.98 | 26.78 30.00 5.05 31.83 36.00 Pass
HE20| MCSO | full 2 | 11| 2462 |17.35(18.26 | 20.84 30.00 5.05 25.89 36.00 Pass
HE20| MCSO | 26RU | 2 |11 | 2462 |10.09|11.49 | 13.86 30.00 5.05 18.91 36.00 Pass
HE20[( MCSO | 52RU | 2 | 11| 2462 |11.25(10.81|14.05 30.00 5.05 19.10 36.00 Pass
HE20| MCSO0 |106RU| 2 |11 | 2462 |13.12|13.68 | 16.42 30.00 5.05 21.47 36.00 Pass
HE40| MCSO | full 2 3 | 2422 |22.22|22.25]25.25 30.00 5.05 30.30 36.00 Pass
HE40| MCSO | full 2 4 | 2427 | 23.23(22.88 | 26.07 30.00 5.05 31.12 36.00 Pass
HE40| MCSO | full 2 5 | 2432 [ 23.27123.19 | 26.24 30.00 5.05 31.29 36.00 Pass
HE40| MCSO | full 2 6 | 2437 |24.44|24.59 | 27.53 30.00 5.05 32.58 36.00 Pass
HE40| MCSO | full 2 7 | 2442 | 23.07 | 23.65 | 26.38 30.00 5.05 31.43 36.00 Pass
HE40| MCSO | full 2 8 | 2447 (21.89|22.55|25.24 30.00 5.05 30.29 36.00 Pass
HE40| MCSO | full 2 9 | 2452 |21.85]22.33|25.11 30.00 5.05 30.16 36.00 Pass
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SPORTON LAB. FCC RF TeSt Report Report No. : FR262206A

2.4GHz Band (TXBF mode)

Conducted EIRP EIRP
Data | RU Freq Peak Conducted Power DG Power Power Pass

: Power (dBm Limit dBi Limit
Mod-| Rate |config[NTX|CH-| (MHz) (el fy || (dBm) @sm) | /Fai

Ant4 | Ant5 | SUM [Ant 4|Ant 5|Ant 4|Ant 5] Ant 4 [ Ant 5[ Ant 4] Ant 5

HE20{MCs0| full | 2 | 1 [ 2412 |20.93[20.67 2381 28.02 7.98 31.79 36.00 |Pass
HE20{MCs0| full | 2 | 6 [ 2437 [21.20[21.00|24.16| 28.02 7.98 32.13 36.00 |Pass
HE20{MCsS0 | full | 2 |11 [ 2462 [20.11[20.30|23.22| 28.02 7.98 31.19 36.00 |Pass
HE4o[MCs0| full | 2 | 3 [ 2422 [10.20[19.20[22.21| 28.02 7.98 30.19 36.00 |Pass
HE40[MCSO | full | 2 | 6 | 2437 [21.41[21.52|24.48| 28.02 7.98 32.45 36.00 | Pass
HE40[MCsSO| full | 2 | o [ 2452 |18.81[19.27|22.06| 28.02 7.98 30.03 36.00 |Pass

Average Output Power

Test Result
2.4GHz Band (CDD mode)
Duty Factor Average Conducted
Mod. | P2@ RU | N7 | cH. | Frea. >(ldB) Power (dBm)
ate Config (MHz) Power
Setting
Ant4 | Ant5 | Ant4 Ant 5 SUM Ant 4/Ant 5
11b 1Mbps 2 1 2412 0.03 0.03 12.15 13.18 15.71 9
11b 1Mbps 2 6 2437 0.03 | 0.03 | 12.62 | 14.26 16.53 9.5
11b 1Mbps 2 11 2462 0.03 0.03 11.31 11.97 14.66 14
11g 6Mbps 2 1 2412 0.18 0.18 15.04 15.14 18.10 14
11g 6Mbps 2 6 2437 0.18 0.18 14.94 15.54 18.26 14
11g 6Mbps 2 9 2452 0.18 0.18 14.56 15.62 18.13 14
11g 6Mbps 2 10 2457 0.18 0.18 14.59 15.76 18.22 13.5
11g 6Mbps 2 11 2462 0.18 | 0.18 8.84 9.23 12.05 14
HT20 MCSO0 2 1 2412 0.21 | 0.19 | 13.34 | 13.86 16.62 125
HT20 MCSO0 2 2437 0.21 0.19 14.99 15.59 18.31 14
HT20 MCSO0 - 2 8 2447 0.21 | 0.19 | 14.35 | 15.30 17.86 14
HT20 MCSO0 2 9 2452 0.21 0.19 14.23 15.41 17.87 13.5
HT20 MCSO0 2 10 2457 0.21 0.19 13.15 14.23 16.73 12
HT20 MCSO0 2 11 2462 0.21 | 0.19 7.53 8.00 10.78 125
HT40 MCSO0 2 3 2422 0.38 | 0.38 | 10.67 | 11.09 13.89 9.5
HT40 MCSO0 2 4 2427 0.38 0.38 12.13 12.40 15.28 11
HT40 MCSO0 2 5 2432 0.38 | 0.38 | 12.97 | 13.06 16.02 12
HT40 MCSO0 2 6 2437 0.38 0.38 14.93 15.58 18.28 14
HT40 MCSO0 2 7 2442 0.38 | 0.38 | 13.21 | 13.95 16.60 125
HT40 MCSO0 2 8 2447 0.38 0.38 11.73 12.49 15.13 11
HT40 MCSO0 2 9 2452 0.38 | 0.38 | 10.93 | 11.71 14.35 9.5
HE20 MCSO0 full 2 1 2412 0.24 | 0.24 | 13.77 | 13.89 16.84 125
HE20 MCSO0 26RU 2 1 2412 0.27 0.27 4.44 3.83 7.15 14
HE20 MCSO0 52RU 2 1 2412 0.17 0.17 7.28 6.81 10.06 13.5
HE20 MCSO0 106RU 2 1 2412 0.38 | 0.38 | 10.81 | 10.49 13.66 135
HE20 MCSO0 full 2 6 2437 0.24 0.24 15.05 15.70 18.40 14
HE20 MCSO0 26RU 2 6 2437 0.27 | 0.27 6.62 7.73 10.22 135
HE20 MCSO0 52RU 2 6 2437 0.17 0.17 8.71 10.29 12.58 13.5
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HE20 MCSO0 106RU 2 6 2437 0.38 0.38 12.13 13.12 15.66 15
HE20 MCSO0 full 2 8 2447 0.24 | 0.24 | 14.46 | 15.45 17.99 14
HE20 MCSO0 full 2 9 2452 0.24 0.24 14.36 15.51 17.98 13.5
HE20 MCSO0 full 2 10 2457 0.24 | 0.24 | 13.25 | 14.32 16.83 12
HE20 MCSO0 full 2 11 2462 0.24 | 0.24 7.63 8.16 10.91 12.5
HE20 MCSO0 26RU 2 11 2462 0.27 0.27 -0.41 -0.91 2.35 13
HE20 MCSO0 52RU 2 11 2462 0.17 | 0.17 1.88 1.28 4.60 12
HE20 MCSO0 106RU 2 11 2462 0.38 0.38 3.56 3.51 6.55 10.5
HE40 MCSO0 full 2 3 2422 0.44 0.44 10.85 11.17 14.02 9.5
HE40 MCSO0 full 2 4 2427 0.44 | 044 | 12.38 | 1253 15.46 11
HE40 MCSO0 full 2 5 2432 0.44 0.44 13.27 13.21 16.25 12
HE40 MCSO0 full 2 6 2437 0.44 | 0.44 | 15.08 | 15.72 18.40 14
HE40 MCSO0 full 2 7 2442 0.44 | 044 | 13.39 | 14.15 16.79 12.5
HE40 MCSO0 full 2 8 2447 0.44 0.44 11.88 12.61 15.27 11
HE40 MCSO0 full 2 9 2452 0.44 | 0.44 | 10.69 | 12.03 14.42 9.5
2.4GHz Band (TXBF mode)
5 RU . Duty Factor Average Conducted
ata reg. (dB) Power (dBm)
Mod. | pate | config | NTX| CH | (MHz)
Power
Setting
Ant4 | Ant5 Ant 4 Ant 5 SUM Ant 4/Ant 5
HE20 MCSO0 full 2 1 2412 0.24 0.24 10.71 10.85 13.79 9.5
HE20 MCSO0 full 2 6 2437 0.24 0.24 12.00 12.65 15.35 11
HE20 | MCSO full 2 11 2462 0.24 | 0.24 | 813 8.49 11.32 9.5
HE40 MCSO0 full 2 3 2422 0.44 0.44 7.82 8.09 10.96 6.5
HE40 | MCSO full 2 6 2437 | 0.44 | 044 | 11.98 | 12.66 | 1534 11
HE40 MCSO0 full 2 9 2452 0.44 0.44 7.62 8.98 11.36 6.5
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Appendix B. AC Conducted Emission Test Results

: Temperature : 25.3~26.2°C
Test Engineer : |[Amos Zhang : —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
golevel [@Buv)
70.0
0.0 | FCC PART 15C
50.0“ . | FCC PART 15C(AVG]
40.0
[
T f
30.0 i
20.0 1
10.0
015 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : FCC PART 15C LISN-060105-L LINE
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz ~ dBuV dF ~ dBuv  dBuv a8 dE
1 0.152 46.00 -18.91 £5.91 35.50 0.02 10.48 QF
2 0.152 34.10 -21.81 55.91 23.60 0.02 10.48 Average
3 0.165 45.67 -19.54 65.21 35.20 0.03 10.44 QF
4 0.165 31.97 -23.24 55.21 2150 0.03 10.44 Average
5 0.176 44.65 -20.03 64.68 34.20 0.03 10.42 QP
6 0.176 32.35 -22.33 54.68 21.00 0.03 10.42 Average
7 0.192 40.62 -23.31 €3.93 30.20 0.04 10.38
8 0.192 28.72 -25.21 53.93 18.30 0.04 10.38 Average
9 0.464 33.14 -23.49 56.63 22.78 0.10 10.25 QF
10 %  0.464 27.24 -19.39 46.63 16.89 0.10 10.25 Average
11 2.567 25.58 —30.42 56.00 15.19 0.15 10.24 QP
12 2.567 19.18 -26.82 46.00 8.79 0.15 10.24 Average
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: Temperature : 25.3~26.2°C
Test Engineer : |[Amos Zhang : —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
20 Level (dBuV)
70.0
60.0 | FCC PART 15C
50.0 | FCC PART 15C(AVG)
40.0 '
30.0( ELEE
1p| !
20.0
10.0
015 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : FCC PART 15C LISN-060105-N NEUTRAL
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
Wiz ~ aBuv dF ~ dBuv  &Buv i dE
1%  0.154 46.88 -18.00 £5.78 36.30 0.11 10.47 QF
2 0.154 33.48 -22.30 55.7% 22.90 0.11 10.47 Average
3 0.171 42.03 -22.87 64.90 31.49 0.11 10.43 QP
4 0.171 26.83 -28.07 54.90 16.29 0.11 10.43 Average
B 0.217 3835 -24.57 £2.92 27.90 0.10 10.35 QF
& 0.217 24.75 -28.17 52.92 14.30 0.10 10.35 Average
7 0.250 32.62 -28.84 61.47 22,20 0.10 10.33 QP
g 0.259 1853 -32.84 51.47 8,10 0.10 10.33 Average
g 2.794 20.59 -26.41 56.00 19.20 0.15 10.24 gF
10 2.794 21.50 -24.41 46.00 11.20 0.15 10.24 Average
11 3.547 28.61 -27.39 56.00 18.20 0.16 10.25 QF
12 3.547 23.01 -22.99 46.00 12.60 0.16 10.25 Average

Note:
1. Level(dBpV) = Read Level(dBpV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBuV)
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Appendix C. Radiated Spurious Emission

Note: All modes had been tested and only the worst channel test data of each bandwidth shown in the

report
Temperature : 22~23°C
Test Engineer : Henzy Li
Relative Humidity : [41~42%
2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)
WIFI  |Note| Frequency | Level Over Limit Read |Antenna Path Preamp Ant |Table Peak|Pol.
Ant. Limit Line Level | Factor | Loss |Factor | Pos | Pos |Avg.
CDD 4+5 (MHz) |(dBpV/m)| (dB) |[(dBuV/m ) (dBpV)|(dB/m)|(dB) | (dB) |(cm)(deg )(P/A)(H/V)
2345.62 54.67 -19.33 74 47.38 | 32.38 7.8 | 3289 |105| 72 P | H
2381.11 44.16 -9.84 54 36.73 | 3243 | 786 | 3286 | 105| 72 | A | H
* 2412 100.96 - - 934 3248 | 791 | 3283 | 105 | 72 P | H
802.11b
* 2412 98.89 - - 91.33 | 3248 | 791 | 3283 |105| 72 | A | H
CHO1
2328.33 51.34 -22.66 74 47.72 | 3236 | 7.77 | 3651 | 256 | 145 | P | V
2412MHz
2389.95 40.57 -13.43 54 36.69 | 3246 | 7.89 | 3647 | 256 | 145 | A | V
* 2412 107.01 - - 103.1 | 3248 | 7.91 | 36.48 | 256 | 145 | P | V
* 2410 104.87 - - 100.96 | 3248 | 7.91 | 36.48 | 256 | 145 | A | V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI  |Note| Frequency | Level Over Limit Read |Antennal Path Preamp| Ant |Table Peak|Pol.
Ant. Limit Line Level | Factor | Loss |Factor | Pos | Pos |Avg.
CDD 4+5 (MHz) |(dBpV/m)| (dB) [(dBpV/m)|(dBuV)|(dB/m)| (dB) | (dB) |(cm)|(deg )(P/A)H/V)
802.11b 4830 50.92 -23.08 74 68 34.64 | 12.01|63.73 | 100 | O P | H
CHO1 4830 54.21 -19.79 74 7129 | 3464 |12.01 | 63.73 | 264 | 355 | P | V
2412MHz 4830 53.64 -0.36 54 70.72 | 3464 |12.01 | 63.73 | 264 | 355 | A | V

1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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WIFI 802.11g (Band Edge @ 3m)

2.4GHz 2400~2483.5MHz

WIFI  |Note|Frequency| Level Over Limit Read |Antenna| Path Preamp| Ant |Table Peak|Pol.
Ant. Limit Line Level | Factor | Loss |Factor | Pos | Pos |Avg.
CDD 4+5 (MHz) |[(dBpV/m)| (dB) |(dBpV/m)[(dBuV)|(dB/m)| (dB) | (dB) |(cm)( deg )(P/A)(H/V)
2487.7 56.76 -17.24 74 50.15 325 6.75 | 32.64 | 158 | 271 | P | H
2483.68 46.76 -7.24 54 40.24 | 3243 | 6.73 | 32.64 | 158 | 271 | A | H
* 2462 100.57 - - 94.21 | 32.37 6.7 | 3271|158 | 271 | P | H
802.11g
* 2462 93.16 - - 86.8 32.37 6.7 | 3271|158 | 271 | A | H
CH 10
2484.58 64.49 -9.51 74 57.97 | 3243 | 6.73 | 3264 | 247 | 200 | P | V
2457MHz
2483.74 53.48 -0.52 54 46.96 | 3243 | 6.73 | 32.64 | 247 | 200 | A | V
* 2458 112.59 - - 106.23 | 32.37 6.7 | 3271 | 247 | 200 | P | V
* 2458 105.98 - - 99.62 | 32.37 6.7 | 3271 | 247 | 200 | A | V
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)
WIFI  |Note|Frequency | Level Over Limit Read |Antennal Path Preamp Ant Table Peak|Pol.
Ant. Limit Line Level | Factor | Loss |Factor | Pos | Pos |Avg.
CDD 4+5 (MHz) |(dBpV/m)| (dB) [(dBuV/m)|(dBuV)/(dB/m)| (dB) | (dB) |(cm )|/ deg )(P/A)(H/V)
4920 43.29 -30.71 74 60.75 34.1 9.58 | 61.14 | 300 | O P | H
802.11g 7365 54.5 -19.5 74 67.92 35.7 | 11.71 | 60.83 | 305 | 42 P | H
CH 10 7365 42.97 -11.03 54 56.39 35,7 | 11.71 6083 |305| 42 | A | H
2457MHz 4920 46.99 -27.01 74 64.45 34.1 9.58 | 61.14 | 100 0 P \Y%
7365 47.69 -26.31 74 61.11 35.7 | 11.71 | 60.83 | 100 | O P |V
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE20 Full (Band Edge @ 3m)

WIFI  |Note| Frequency | Level Over Limit Read |Antennal Path Preamp Ant |Table Peak|Pol.
Ant. Limit Line Level | Factor | Loss |Factor | Pos | Pos |Avg.
CDD 4+5 (MHz) |(dBpV/m)| (dB) |[(dBuV/m ) (dBpV)|(dB/m)|(dB) | (dB) |(cm)(deg )(P/A)(H/V)
2499.34 56.21 -17.79 74 49.53 325 6.75 | 3257 | 267 | 249 | P | H
2483.74 46.67 -7.33 54 40.15 | 3243 | 6.73 | 32.64 | 267 | 249 | A | H
8802.11ax 2454 104.6 - - 98.24 | 32.37 6.7 | 3271|267 | 249 | P | H
HE20 Full 2454 94.41 - - 88.05 | 32.37 6.7 | 3271|267 | 249 | A | H
CH 09 2483.98 63.56 -10.44 74 57.04 | 3243 | 6.73 | 32.64 | 217 | 168 | P | V
2452MHz 2484.04 53.61 | -0.39 54 47.09 | 3243 | 6.73 | 32.64 | 217 | 168 | A | V
2452 114.96 - - 108.69 | 32.3 6.68 | 32.71 | 217 | 168 | P | V
2452 106.01 - - 99.74 32.3 6.68 | 32.71 | 217 | 168 | A | V
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE20 Full (Harmonic @ 3m)
WIFI  |Note|Frequency | Level Over Limit Read |Antennal Path Preamp Ant Table Peak|Pol.
Ant. Limit Line Level | Factor | Loss |Factor | Pos | Pos |Avg.
CDD 4+5 (MHz) |(dBpV/m)| (dB) [(dBpV/m)|(dBuV)|(dB/m)| (dB) | (dB) |(cm)|(deg )(P/A)(H/V)
4905 44.05 -29.95 74 61.53 34.1 9.56 | 61.14 | 300 | O P | H
802.11ax
7350 55.36 -18.64 74 68.75 357 |11.71| 60.8 | 304 | 46 | P | H
HE20 Full
7350 43.13 -10.87 54 56.52 357 |11.71| 60.8 | 304 | 46 | A | H
CH 09
4905 48.68 -25.32 74 66.16 34.1 9.56 | 61.14 | 100 | O P |V
2457MHz
7350 47.44 -26.56 74 60.83 357 |11.71| 60.8 | 100 | O P |V
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 26 (Band Edge @ 3m)

WIFI  |Note| Frequency | Level Over Limit Read |Antennal Path |Preamp| Ant |Table Peak Pol.
Ant. Limit Line Level | Factor | Loss |Factor | Pos | Pos |Avg.
CDD 4+5 (MHz) [(dBpV/m)| (dB) |(dBpV/m)|(dBuV)/(dB/m)| (dB) | (dB) |(cm)|(deg)(P/A)(HIV)
2483.62 52.23 | -21.77 74 48.17 | 3258 | 7.99 | 3651 | 305|253 | P | H
802.11ax 2491.48 41.63 | -12.37 54 3753 | 326 | 801 | 3651|305 |253 | A | H
HE20 2470 92.99 - - 88.97 | 3255 | 7.97 | 365 | 305 | 253 | P H
Partial 2470 84.43 - - 80.41 | 3255 | 797 | 365 | 305|253 | A | H
26/8 2498.08 52.31 -21.69 74 48.21 32.6 8.01 | 3651|270 | 200 | P | V
CH11 2484.34 4182 | -12.18 54 37.76 | 3258 | 7.99 | 36.51 | 270 | 200 | A | V
2462MHz 2470 103.59 - - 99.57 | 32,55 | 7.97 | 36,5 | 270 | 200 | P | V
2470 95.4 - - 91.38 | 3255 | 7.97 | 365 | 270 | 200 | A | V
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 52 (Band Edge @ 3m)
WIFI  |Note|Frequency | Level Over Limit Read |Antenna| Path Preamp| Ant |Table Peak|Pol.
Ant. Limit Line Level | Factor | Loss |Factor | Pos | Pos |Avg.
CDD 4+5 (MHz) |[(dBpV/m)| (dB) |[(dBpV/m ) (dBupV)|(dB/m)|(dB) | (dB) |(cm )/ deg)(P/A)(H/V)
2368.37 51.93 -22.07 74 48.18 3241 | 783 | 36.49 | 364 | 100 | P H
802.11ax 2380.98 4155 | -12.45 54 37.74 | 3243 | 7.86 | 36.48 | 364 | 100 | A | H
HE20 2404 104.87 - - 100.96 | 32.48 | 7.91 | 36.48 | 364 | 100 | P | H
Partial 2404 96.05 - - 92.14 | 3248 | 791 | 3648 | 364 | 100 | A | H
52/37 2389.43 54.15 -19.85 74 50.27 3246 | 789 | 36.47 | 281|194 | P | V
CHO1 2389.95 4329 |-10.71 54 39.41 | 3246 | 7.89 | 36.47 | 281 | 194 | A | V
2412MHz 2406 114 - - 110.09 | 32.48 | 7.91 [ 36.48 281 | 194 | P | V
2406 105.32 - - 10141 | 3248 | 791 | 3648 | 281 | 194 | A | V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI  |Note| Frequency | Level Over Limit Read |Antennal Path Preamp Ant |Table Peak|Pol.
Ant. Limit Line Level | Factor | Loss |Factor | Pos | Pos |Avg.
CDD 4+5 (MHz) |(dBpV/m)| (dB) |(dBuV/m )| (dBupV)|(dB/m)|(dB) | (dB) |(cm)/(deg)(P/A)(H/V)
2378.38 51.87 | -22.13 74 48.06 | 3243 | 786 | 3648 |105| 75 | P | H
802.11ax 2389.82 | 4201 | -11.99 54 38.13 | 3246 | 7.89 | 3647 105| 75 | A | H
HE20 2410 105.09 - - 101.18 | 3248 | 791 | 3648 | 105 | 75 P H
Partial 2410 96.29 - - 92.38 3248 | 791 | 36.48 | 105 | 75 A | H
106/53 2389.82 58.16 -15.84 74 54.28 3246 | 789 | 3647 | 256 | 170 | P | V
CHO1 2389.95 48.5 -5.5 54 4462 | 32.46 | 7.89 | 36.47 | 256 | 170 | A | V
2412MHz 2408 115.78 - - 111.87 | 32.48 | 7.91 | 36.48 | 256 | 170 | P | V
2410 106.72 - - 102.81 | 3248 | 791 | 3648 | 256 | 170 | A | V
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE40 Full (Band Edge @ 3m)
WIFI |Note| Frequency | Level Over Limit Read |Antenna| Path |Preamp| Ant | Table [Peak Pol.
Ant. Limit Line Level | Factor | Loss | Factor | Pos | Pos |Avg.
CDD 4+5 (MHz) |[(dBpV/m)|(dB)|(dBpV/m)|(dBuV)[(dB/m)| (dB) | (dB) [(cm )|(deg )|(P/A)(H/V)
2389.69 55.93 |-18.07 74 49.9 32.3 6.61 | 3288 | 149 | 263 | P | H
2389.69 46.68 | -7.32 54 40.65 | 32.3 6.61 | 32.88 | 149 | 263 | A | H
* 2426 100.7 - - 94.51 323 6.66 | 32.77 | 149 | 263 | P H
* 2428 90.16 - - 83.97 32.3 6.66 | 32.77 | 149 | 263 | A | H
802.11ax 2487.52 56.51 |-17.49 74 49.9 | 325 | 6.75 | 3264 | 149 | 263 | P | H
HE40 Full 2483.68 47.03 -6.97 54 40.51 | 32.43 6.73 | 3264 | 149 | 263 | A | H
CH 05 2389.17 61.46 |-12.54 74 55.43 | 32.3 6.61 | 3288 (300 | 194 | P | V
2432MHz 2389.95 51.52 | -2.48 54 4545 | 323 | 6.61 | 32.84 | 300 | 194 | A | V
* 2428 108.38 - - 102.19 | 32.3 6.66 | 32.77 | 300 | 194 | P | V
* 2428 99.9 - - 93.71 323 6.66 | 32.77 | 300 | 194 | A | V
2483.86 63.79 |-10.21 74 57.27 | 32.43 6.73 | 3264 | 300 | 194 | P | V
2483.5 53.57 |-0.43 54 47.05 | 3243 | 6.73 | 3264 | 300 | 194 | A | V
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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WIFI 802.11 ax HE40 Full (Harmonic @ 3m)

2.4GHz 2400~2483.5MHz

WIFI  |Note| Frequency | Level Over Limit Read |Antenna| Path [Preamp| Ant |Table |Peak|Pol.
Ant. Limit Line Level | Factor | Loss |Factor | Pos | Pos |Avg.
CDD 4+5 (MHz) |(dBpV/m) (dB) [((dBupV/m)|(dBpV )/ (dB/m)| (dB) | (dB) |(cm )|/ deg )(P/A)(H/V)
802.11ax 4864 41.06 -32.94 74 58.56 | 34.18 9.5 | 61.18 | 300 0 P | H
HE40 Full 7296 41.99 -32.01 74 55.31 35.7 | 11.68 | 60.7 | 300 0 P | H
CH 05 4860 43.77 -30.23 74 61.27 | 34.18 9.5 | 61.18 | 100 0 P |V
2432MHz 7296 4141 | -32.59 74 5473 | 357 |11.68| 60.7 |100| O | P | V
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
Emission below 1GHz
2.4GHz WIFI 802.11b (LF)
WIFI  Note Frequency| Level Over Limit Read |Antenna| Path Preamp| Ant |Table [Peak Pol.
Ant. Limit Line Level | Factor | Loss |Factor | Pos | Pos |Avg.
CDD 4+5 (MHz) |(dBpV/m)| (dB) [((dBuV/m)|(dBuV)|(dB/m)| (dB) | (dB) |(cm )| deg )(P/A)(H/V)
43.58 33.95 -6.05 40 48.01 | 17.82 1 32.88 - - P | H
129.91 31.71 -11.79 43.5 45.08 | 17.74 | 1.73 | 32.84 - - P | H
174.53 29.63 -13.87 43.5 43.66 | 16.91 | 2.01 | 32.95 - - P | H
261.83 22.12 -23.88 46 33.11 | 19.59 | 2.47 | 33.05 - - P |H
578.05 26.61 -19.39 46 29.8 25.68 | 3.67 | 32.54 - - P | H
2.4GHz
799.21 30.51 -15.49 46 31.8 26.89 | 4.32 | 325 - - P | H
802.11b
45.52 35.36 -4.64 40 50.33 | 16.92 | 1.03 | 3292 | 150 | 125 | P | V
LF
129.91 31.87 -11.63 43.5 45.24 | 17.74 1.73 | 32.84 - - P \Y%
261.83 21.19 -24.81 46 32.18 | 19.59 | 2.47 | 33.05 - - P |V
499.48 28.12 -17.88 46 33.02 | 24.48 | 342 | 32.8 - - P |V
624.61 29.94 -16.06 46 33.03 25.7 3.81 | 32.6 - - P |V
773.02 29.53 -16.47 46 31.21 | 26.68 | 4.25 | 32.61 - - P |V
1. No other spurious found.
Remark
2. Allresults are PASS against limit line.
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WIFI 802.11b&Band 48 (Band Edge @ 3m)

Co-location

2.4GHz 2400~2483.5MHz

WIFI  |Note|Frequency | Level Over Limit Read |Antenna| Path |Preamp| Ant |Table |[Peak| Pol.
Ant. Limit Line Level | Factor | Loss | Factor | Pos | Pos |Avg.
CDD 4+5 (MHz) |(dBpV/m)| (dB) |((dBuV/m)(dBuV)[(dB/m)| (dB) | (dB) |(cm)|(deg)|(P/A)(H/V)
2330.54 55.45 |-18.55 74 43.44 | 31.84 | 7.07 | 32.9 | 100 8 P | H
2389.04 45.22 -8.78 54 3294 | 3197 | 7.16 | 32.85 | 100 8 A | H
* 2412 98.45 - - 86.08 | 32.01 7.2 | 32.84 | 100 8 P | H
802.11b
* 2412 95.07 - - 82.7 32.01 7.2 | 32.84 | 100 8 A | H
CHO1
2350.56 55.76 |-18.24 74 43.66 | 31.89 71 |3289 100|338 | P | V
2412MHz
2388.91 45.18 -8.82 54 32.9 3197 | 716 | 3285 | 100 | 338 | A | V
* 2412 105.23 - - 92.84 | 32.02 | 7.21 | 32.84 | 100 | 338 | P | V
* 2412 102.24 - - 89.85 | 32.02 | 7.21 | 32.84 | 100 | 338 | A | V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
2.4GHz 2400~2483.5MHz
WIFI 802.11b&Band 48 (Harmonic @ 3m)
WIFI  |Note|Frequency | Level Over Limit Read |Antennal Path Preamp Ant Table Peak|Pol.
Ant. Limit Line Level | Factor | Loss |Factor | Pos | Pos |Avg.
CDD 4+5 (MHz) |(dBpV/m)| (dB) [(dBpV/m)|(dBuV)|(dB/m)| (dB) | (dB) |(cm)|(deg )(P/A)(H/V)
802.11b 4830 50.52 -23.48 74 7139 | 34.09 | 10.3 | 65.26 | 300 | 298 | P | H
CHO1 4824 54.7 -19.3 74 75.58 | 34.09 | 10.29 | 65.26 | 227 0 P |V
2412MHz 4824 49.53 -4.47 54 70.41 | 34.09 | 10.29 | 65.26 | 227 0 AV
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any
unwanted emissions shall not exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A | Peak or Average

H/V | Horizontal or Vertical
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A calculation example for radiated spurious emission is shown as below:

WIFI

Note

Frequency

Level

Over

Limit

Read

Antenna

Path

Preamp

Ant

Table

Peak

Pol.

Ant.

Limit

Line

Level

Factor

Loss

Factor

Pos

Pos

Avg.

CDD 4+5

(MHz)

(dBuV/m )

(dB)

(dBuV/m )

(dBuv)

(dB/m)

(dB)

(dB)

(cm)

(deg)

(P/A)

(HIV)

802.11b
CHO01
2412MHz

2390

55.45

-18.55

74

54.51

32.22

4.58

35.86

103

308

2390

43.54

-10.46

54

42.6

32.22

4.58

35.86

103

308

1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. Level(dBuV/m) =
Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)

For Peak Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)
= 55.45 (dBuV/m)
2. Over Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBpV/m)
=-18.55(dB)

For Average Limit @ 2390MHz:
1. Level(dBpV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBuV/m)
2. Over Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBuV/m) — 54(dBpV/m)
=-10.46(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.
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Appendix D. Duty Cycle Plots

Band Duty Cycle(%) T(ms) 1/T(kHz) VBW Setting
802.11b 99.32 - - 10Hz
802.11¢g 96.02 1.399 0.715 0.75KHz

802.11ax HE20 94.63 1.022 0.979 1KHz
802.11ax HE40 90.43 0.548 1.825 2KHz
802.11ax HE20 RU26 96.15 1.449 0.690 0.75KHz
802.11ax HE20 RU52 94.03 0.913 1.095 1.1KHz
802.11ax HE20 RU106 91.60 0.632 1.583 1.6KHz
802.11b
Spectrum [@
Ref Level 35.60 dBm Offset 15.60 dB & RBW 10 MHz
f Att 30 dé @ SWT 20 ms VBW 10 MHz
SGL
® 1Pk Max
i D3[1] -0.01 dB
n 8.4971 ms
W i1 D2 M1[1] 19.40 dBm
10 dém
0dem
-10 dBm
-20 dBm
-30 dBm
-40 dBm
-50 dBm
-60 dBm
CF 2.412 GHz 691 pts 2.0 ms/
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 2,1449 ms 19.40 dBm
D2, M1 1 8.4391 ms | -0.09 dB
D3 M1 1 8.4971 ms -0.01 dB
[ T (T ) y
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802.11g
Spectrum |

(®)

Ref Level 35.60 dBm
fo Att
SGL
@ 1Pk Max

Offset
30dE @ SWT

15.60 dB @ RBW 10 MHz

5ms VBW 10 MHz

30 dem

D3[1]

DR A

0.00 dB
1.45652 ms
Y31 1 6 m

10 dBm

4
PN T ok T
¢y W tr i

0 dBm

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 2.412 GHz

691 pts

Marker

| Type | Ref | Trc | X-value

500.0 ps/

| Y-value | Function |

M1 Y
D2 M1 1
D3 Mi1| 1

681.16 ps
1.39855 ms
1.45652 ms

Function Result ||
16.46 dBm |

3.03d8 |
0.00 dB |

802.11ax HE20

Spectrum |

Ready

(®)

Ref Level 25.60 dBm
fo Att
SGL

Offset 5.60 d
30de @ SWT

Sms

B @ RBW 10 MHz
VBW 10 MHz

@ 1Pk Max

B0tk Vel

A D3[1]

e

0.00 dB|

10 dem

1E e L Eade TR LNV SR B R )
™M1[1] 16.00 dBm|

0 dBm

942.03 ps|

-10 dBm

-20 dBm

-30 dBm

-40 dBm 'l

-50 dBm

-60 dBm

-70 dBm

CF 2.412 GHz

691 pts

500.0 ps/

Marker

| Type | Ref | Trc | X-value |

Y-value | Function |

M1 Y
D2 M1 1
D3 Mi1| 1

942.03 ps
1.02174 ms
1.07971 ms

Function Result ||
16.00 dBm | [

2.43dB |
0.00 dB |

B |

Date: 2.AUG.2022

11:48:21

Ready
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802.11ax HE40

Spectrum | rgx

Ref Level 25.60 dBm Offset 5.60 dB @ RBW 10 MHz

fo Att 30dE @ SWT 2 ms VYBW 10 MHz
SGL

@ 1Pk Max

DII1 “0.02 dB
20 dém ; (11 s

WM TR Pt A e Al B Wﬂﬁ%

304.35 ps|

0 dBm

-10 dBm

-20 dém

-30 dém

-40 dem \-‘ i M

-50 dém

-60 dBm

-70 dBm

CF 2.422 GHz 691 pts
Marker

200.0 ps/

Type | Ref | Trc | X-value | v-value | _Function |
M1 [ 1| 304.35 ps | 11.27 dém |
p2| m1| 1] 547.83 s 4.79de |
D3 M1 1 605.8 ps -0.02 dB

Function Result |

—
Ready [CTCLCTE

802.11ax HE20 RU26

(specror ) &
Ref Level 27.20 dBm Offset 7.20 dB & RBW 10 MHz

& Att 30 dE @ SWT 5 ms YBW 10 MHz

SGL

@ 1Pk Max

D3[1] 0.31 dB

20 dém 1.50725 ms
M1[1] 1.18 dBm

10 dBm: }'I 913.04 ps

| Ty oA T il g | IRt

0,HEm

-10 dém

-20 dBm

-30 dem

-40 dBm

-50 dBm

-60 dBm

=70 dBm
CF 5.18 GHz
Marker

691 pts 500.0 ps/

Type | Ref | Trc | X-value y-value | _Function | Function Result |
M1 1 913.04 ps 1,18 dBm
D2 M1 1 1.44928 ms -0.09 dB
D3 M1 1 1.50725 ms 0.31 dB

) T Ready | GNANNRNND
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802.11ax HE20 RU52

Spectrum

| Att
SGL

Ref Level 27.20 dBm

30dB @ SWT

(=)

& ms

Offset 7.20 dB & RBW 10 MHz

YBW 10 MHz

@ 1Pk Max

20 dBm:

D3[1]

10 dém

M1[1]

dem

(S

0.05 dB
971.01 ps
4.45 dBm
557.97 ps

prlrinhe

-10 dém

-20 dBm

-30 dem

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 5.18 GHz

691 pts

500.0 ps/

Marker
Type | Ref

Tre |

X-value

y-value | _Function

Function Result

M1

1 557.97 ps

4.45 dBm

D2, M1

1 013,04 ps

0.03 dB

M1

D3|

1] 971.01 s

-0.05 db |

—

D22 18:42:14

802.11ax HE20 RU 106

Spectrum

| Att
SGL

Ref Level 27.20 dBm

30dB @ SWT 2 ms

Offset 7.20 dB & RBW 10 MHz

YBW 10 MHz

@ 1Pk Max

20 dBm:

Py -

0 dem

|
af

1o, LI
AN |

by

bt

Y —E-J

1.41dB
631.88 ps
7.46 dBm

-10 dém

-20 dBm

-30 dem

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 5.18 GHz

691 pts

200.0 ps/

Marker
Type | Ref

Tre |

X-value

y-value | _Function |

Function Result

M1

1

415,94 s

7.46 dBm

D2

M1 1

631.88 s

1.41dB

D3|

M1l 1

6B89.86 s

-0.07 db |

—
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